
2 5 0

87 TR

TREATMENT PLANT EVALUATION FOR PARTICULATE
CONTAMINANT REMOVAL

Gary S. Logsdon, Chief
Microbiological Treatment Branch
Drinking Water Research Division

Water Engineering Research Laboratory
U.S. Environmental Protection Agency

Cincinnati, Ohio 45268

Water treatment plants may be evaluated for a variety of reasons.
These include assessments of competence of operating staff, of physical
condition of facilities, of hydraulics of treatment processes, and of
quality of the treated water. Facility evaluations should be carefully
planned before they are started. Just as manuscript writing generally
is aided by first preparing an outline, plant evaluation is improved by
first planning the evaluation. As it proceeds the plant evaluation
[...]
water and function as intended rather than react in a concentrated form
with some other chemical being added to the water. Hudson^ suggested the
use of plastic water meters or plastic volumetric cylinders to measure
actual feed rates on a short term basis.



The actual mode of chemical addition is extremely important. In-
organic coagulants and polymers should be diluted sufficiently that they
readily dissolve and disperse in the raw water, but they shouldn't be
diluted so excessively that they become less effective. This aspect of
alum feed practice was discussed by Griffith and Williams,10 who reported
Chat dilution of liquid alum to a 1.5 percent solution gave them satisfac-
tory results. They reported that another investigator found that alum
diluted to 0.3Z was less effective. For appropriate polymer dilution,
manufacturers' recommendations should be followed.

Chemical pumping equipment and piping should be checked. A commonly
used feed pump is the diaphragm pump. This device pumps in pulses, like
a human heart. If such a pump is used to add coagulant to raw water
flowing in a pipe, and is operating at 60 cycles per minute, with pumping
occurring only 0.5 second of each 1.0 second cycle, then half of the
water comes in intimate contact with alum solution, but half does not.
If water in the pipe was flowing at 6 feet per second, each second one 3
foot segment would have no alum, but the other segment would have twice
the desired dose. Hudson and Wolfner^ stated that alum hydrolyzes in a
fraction of a second. Thus, some chemical reactions would have taken place
before the overdosed and underdosed water could mix. The pulsed flow
pattern from a diaphragm pump can be converted to continuous flow by
installation of a vertical air-filled pipe or pneumatic tank (an accumu-
lator) downstream from the pump. Such a device should be used in con-
junction with a diaphragm pump to obtain maximum efficiency with coagulant
chemicals.

Because of the rapidity with which coagulation occurs, the stream
of coagulant chemical must be dispersed throughout the entire quantity of
raw water in a nearly instantaneous fashion. Chemicals added in a rapid
mix chamber should be delivered close to the impeller. Chemicals fed
into a pipe should be fed upstream against the flow. Multiple injection
points across the area of flow as suggested by Forbes ej: £l_ are prefer-
red to a single injection point. Another possibility for chemical feed in
pipes involves use of orifice plates to create turbulence. Commercially
fabricated motionless mixers (static mixers) are available for in-line
rapid mixing. The least preferred way of adding coagulant chemicals
would be to simply dribble or drop a stream of coagulant onto the surface
of the raw water. This is sometimes done in older water plants that
employ a rising well for rapid mixing. One such facility was observed by
the author at a utility that added not only alum, but also powdered
activated carbon to raw water. The PAC suspension dropped onto the water
surface at a corner of the rising well and failed to thoroughly blend by
the time the water discharged to a flume for distribution to flocculation
basins. Samples grabbed from the surface of the flume by means of a
glass beaker showed that the water on the side closer to the first floccu-
lation basin had hardly any visible carbon, whereas the water on the side
away from the entrance ports to the flocculation basin was dark grey.
Different settling basins obviously were receiving different PAC doses.
A simple demonstration such as this may suffice to convince a plant oper-
ator of the need for improved mixing.

The plant evaluator should note the variety of chemicals being fed.
They might include inorganic coagulants, polymers, acid, lime, caustic
soda, soda ash, corrosion inhibitors, powdered activated carbon, disin-
fectant, ammonia, and fluoride. The order of chemical addition can be



important. For guidance on this, reference works should be checked, or
jar tests should be performed. Certain chemicals interfere with others.
For example, powdered activated carbon added for taste and odor control
may decrease the chlorine residual, polyphosphate added to sequester iron
may reduce the efficacy of zinc as a corrosion inhibitor for asbestos
cement pipe,20 and fluoride added before filtration may complex with alum-
inum and necessitate use of more alum to coagulate water. 5 The sequence
of chemical addition may be based on past practice, or may have been de-
veloped over the years on an ad hoc basis. Conducting jar tests to
verify that actual practice gives the best results may be advisable.

RAPID MIXING

Moffett11 called rapid mixing the moat important step in the water
treatment process. Letterman &t_ al_21 evaluated rapid mixing and showed
that a short period of high intensity mixing was the method of choice.
Vrale and Jorden22 evaluated rapid mixer configurations. For alum coagu-
lation, they concluded that in-line mixers (plug flow reactors) were
superior, and that a backmix reactor was ineffective. Backmixing systems
were better for precipitative lime softening, because the distribution of
residence times of particles in the mixer would provide some crystallized

tnat could promote more rapid precipitation.

Another commonly used approach to rapid mixing is addition of chemi-
cals at a hydraulic jump. If this approach is used, chemical should be
distributed across the width of the flow stream if possible, because of
the rapidity with which coagulation reactions occur.

Although many plants may have only one rapid mixer, some have more
than one. If sequential additions of chemicals gives superior jar test
or pilot plant results, adding more mixing capability may be advisable.
Options would include in-line mixing in a raw water line before the rapid
mix compartment, and perhaps subdividing the original rapid mix compart-
ment, if piping permits. Earlier practice typically provided more resi-
dence time for rapid mix than is designed for at present, so subdividing
may be feasible. The amount of rapid mixing energy applied may influence
the quality of water produced, but it is not likely that mixing energy
would be varied on a frequent basis by operating personnel. In a plant
evaluation, the engineer should consider whether or not large scale
changes in mixing energy should be made, rather than try to fine tune
mixing energy by a factor of 5 or 10 percent.

FLOCCULATION

At filtration plants that employ coagulation, flocculation is the
first optional process. In-line direct filtration plants do not employ
flocculation. Other direct filtration plants use flocculation but omit
sedimentation. Conventional filtration plants use rapid mixing, floccu-
lation, sedimentation, and filtration. At a direct filtration plant,
flocculation could be operated to produce a small, dense floe that would
store well in the filter, whereas at a conventional plant a floe that
settles well is desired. Differences in. purpose should be considered in
a plant evaluation.

Because of the need to have some uniformity in flocculation time,
flocculation basins should be well baffled so that plug flow can be
approximated. Research by Argaman and Kaufman2-' indicated that for



equivalent removal of particulate matter, a four-compartment flocculator
required less flocculation time and energy (GT) than a single basin
flocculator. They stated, "Systems with equal overall residence times
will perform better as the degree of compartnentalization increases."
Their work suggests that if performance is poor, and a single compartment
flocculator is being used, addition of baffles should be undertaken to
provide multiple compartments within the same space.

Lettennan^ discussed floe formation and breakup and the basis for
tapered energy input in "Coagulation and Filtration; Back to the Basics."
A high energy input at the beginning of flocculation promotes many
collisions among the small coagulated particles that have entered the
flocculation basin. As they travel through the basin, the floe particles
grow. Larger particles need less energy for transport, and excessive
energy might even break up the larger floes. Because flocculation is
believed to be dependent on both energy input and flocculation time,
prevention of short circuiting is important. With completely mixed flow
or short circuiting, an important portion of the coagulated water will
pass through the flocculation basin in a time less than the theoretical
detention time, and thus the GT input for that water will be less than
desired. Jar tests can be used to develop preliminary estimates of
flocculation time and energy requirements.

The need for flocculation at direct filtration plants ought to be
determined on a case by case basis. For example, in order to treat cold
water, flocculation was employed at a direct filtration plant in Spring-
field, Massachusetts^ to provide 30 minutes of detention time after co-
agulants were added.

One indication of the benefit of extra detention time when cold
water is treated was the change in performance of a pressure filtration
package plant at Cayuga, N.Y.̂  xhe plant employed three pressure fil-
tration units, the first a coarse medium, the second a multimedia filter,
and the third granular activated carbon. The first unit was to promote
flocculation and removal of some suspended solids. The second filter was
to reduce turbidity to a fraction of 1 NTU, and the GAG unit was to re-
move taste-and-odor-causing substances. During times of moderate temper-
ature, the units worked as intended, and the first two filters removed 98
to 99 percent of the turbidity-causing particulate matter. Filtered
water was less than 0.20 NTU more than SO percent of the time. During
winter, however, when water temperatures were below 5°C, the percentage
of turbidity removed by the coarse media filter and the multi-media
filter dropped to about seventy percent. Fortunately the GAG filter did a
good job of turbidity removal, and filtered water turibidy remained low.
This performance may have been the result of inadequate contact time from
the point of addition of coagulant chemicals to the multi-media filtration
step.

Cleasby e_t_ a_l_27 compared direct in-line filtration with coagulation-
flocculation-filtration at a gravel pit near Ames, Iowa. Conducting
parallel experiments, they found that the filter receiving flocculated
water had a shorter initial improvement period after backwashing, lower
turbidity, and a lower rate of head loss buildup than the in-line filter,
but often the filter receiving flocculated water developed turbidity
breakthrough before the in-line filter did.



Although flocculation may be needed for treatment of cold water, it
can be appropriate in other circumstances too. When the Southern Nevada
Water System, serving the Las Vegas area, expanded its direct filtration
plant from 200 MGD to 400 MGD flocculation was added to reduce alum floe
carryover and PAC breakthrough.28 The original plant was constructed to
provide rapid mixing and filtration.^9 According to Monscvitz et al^8
about half of the aluminum added as alum at the flash mixers was being
carried over into the finished water during in-line filtration. Also,
when powdered activated carbon was added to control tastes and odors,
the filtration rate was reduced from 5 gpm/sf to 2 gpra/sf to prevent the
breakthrough of PAC. Pilot plant studies showed that 15 to 20 minutes of
flocculation would reduce carryover of aluminum and prevent breakthrough
of the PAC.

For flocculation, a variety of questions should be considered during
a plant evaluation. If the plant doesn't employ sedimentation, is floccu-
lation needed? Considering the present state of knowledge about floccu-
lation, and the different results obtained at various locations, this
question probably would be resolved best by a program of pilot testing.
If flocculation is used, is baffling adequate to obtain a narrow distri-
bution of flocculation retention times? If short circuiting is not a
problem, is energy input sufficient to cause collision of coagulated
particles, but not so great as to break up floes already formed?

SEDIMENTATION

Sedimentation is a necessary treatment step when the raw water con-
tains a large amount of particulate matter or humic substances (color),
and coagulation that gives the desired finished water quality results in
production of large volumes of filter clogging floe. If a sedimentation
basin is in use, but seems to be ineffective, some questions are in
order. One that is not so obvious is whether the design engineer selected
the correct solids separation process. When soft, highly colored waters
are treated for color and THM precursor removal, a light, fluffy, poorly
settling floe may form. When algae are present in raw water, floes
containing algal cells may be floated to the surface of a sedimentation
basin by bubbles of oxygen, a product of photosynthesis. If floe is
resistant to settling, dissolved air flotation may be a more appropriate
solids separation step. Flotation takes advantage of the factors that
cause some floes to resist settling.

At utility locations where the floe should settle, but it doesn't,
the engineer should look for problems in settling basin design or opera-
tion. Settling theory is based upon an idealized concept in which the
velocity of water in the basin is distributed uniformly, and all the
water progresses from the inlet end to the outlet end of the basin. The
ideal settling velocity is determined as the depth of the basin divided
by the transit time from inlet to outlet.

Real world conditions, unfortunately, differ considerably from
ideal. Short circuits in settling basins are a fact of life. Among the
causes are effects of wind, temperature (and therefore density) differ-
ences, inlet design, and outlet design. Finding the remedies to poor
settling basin behavior could require a variety of approaches.

Temperature differences and the resulting density currents might be
suggested if large diurnal temperature differences are occurring. Cold

10



nights and sunny days, and a shallow raw water source susceptible to
these changing conditions, might result in rapid temperature changes in
the raw water and in the treatment plant. A. program of temperature
measurements in raw water and at various places in the treatment plant,
especially across the width and depth of the settling basin, should
reveal the extent of temperature differences and indicate whether this
might be a problem.

Checking a settling basin for hydraulics and flow distribution
problems can be more involved. Tracer studies might be needed. Another
approach could be visual observation. Hudson^ published an aerial photo-
graph showing clouds of floe at a settling basin inlet (p. 94). He ex-
plained that a settling basin with a poorly designed inlet might display
localized clouds of floe, and that close observation of basin outlets
will frequently reveal design deficiencies. When viewing of underwater
objects is attempted, greater success generally is attained if the objects
are viewed by looking down from above than by looking across and down
into the water. Application of the "look down from above" concept would
necessitate viewing settling basins from the tallest nearby structure at
the waterworks, or more probably, viewing the basins from a small airplane
or helicopter.

After tracer tests and visual observations are made, some physical
adjustments may be necessary. If it is possible, some trial and error
modifications to baffle arrangements could be attempted before permanent
modifications are put in place. If baffle modifications are not suffic-
ient, of if a higher treatment rate is- needed, addition of tube settlers
could be considered. Conley and Hansen^O have discussed the addition of
tube settlers to existing basins, and have provided guidance for design
of tube settler installations.

As settling is evaluated, the engineer should keep in mind Walter